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Test  report

WEGHE Report No.: CWIC2024-09-58
RICHAL: THHE/RFREAERA A
Consigner: NINGBO BRS AUTO PARTS CO., LTD.

SRR AR, W] 45

Sample name: Steel wheel

7B /3#% Size/Model: 13 X4

Hlg AL, TR T ERHRREARL A
Manufacturer: NINGBO BRS AUTO PARTS CO., LTD.

% % H# Approved date: 27 Sep. 2024

Machinery mdustry heel-'t‘.luallty inspection center Z
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Declaration and address of lab
—. B Declaration

1. RELLREABRRHA. FEA. HEASZTER.

Cachet and signature of writer. auditor and approver are requested for
validation.

2. MEBER . Invalidate if altered.
3. R HmitE, FEEHRRIERRME. Could not copy the

certificate of inspection without written approval.
4. |E—AFM. Each report comes with two originals.
5. RIS RO BT AR & AR .
This report is validate for testing sample only.
6. WXt AAA RUGEERZEME)E 15 HARH, BUATRHE.
If any objection to report, please report within 15 days after receiving,
otherwise it will not be accepted.

—. BR&Hibk Address

RRHA: PRIPERBERRERRT LARAA

Inspector: CAAM wheel inspection center Co., Ltd.

#h hb: BESHFRXBILEE1S

Address: No.1 Nenjiang west road economy and technology development
zone Qinhuangdao Hebei province

B % Tel: 0335-5910220

f& K Fax: 0335-5910220

BE 4% Mail NO.: 066004

R TENERABREEFTRAH

Consigner: NINGBO BRS AUTO PARTS CO., LTD..

Hihk: WA BTSN X H B AR 555 5 1101-1 =

Address: ROOM 1101-1, NO.555, MIDDLE RILI ROAD, YINZHOU
DISTRICT, NINGBO CITY, ZHEJIANG PROVINCE

B 15 Tel:

f& X Fax:

BE %% Mail NO.:

e FIN
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Test report

RE HA Summary:

B S/HUHE Size/Model: 13X 4

ZHRIFE SRR A A

Sample name: Steel wheel

AL TR T ERFIKERRA A
Consigner: NINGBO BRS AUTO PARTS CO., LTD.

HERAL: TRTERRAELARAE

Manufacturer: NINGBO BRS AUTO PARTS CO., LTD.

RETH: THETRE. £RETAR

Item: Cornering fatigue test Radial fatigue test

RIGHFAE Standard: ECE R124-00 2011 4F 3 AR THMERMH ELHEFER NG —E
ECE R124-00 MAR/2011Uniform provisions concerning the approval of wheels for passenger cars
and their trailers (R3S % ZHE F,7H2 {1t Parameters provided by consigner)

FE 30 H 3 Samples received date: 24 Sep. 2024

BB RE 7 B Number of testing samples: 2 {4 Pieces

TR R LRSS Accept No. of testing samples: 2024-650-01~02

56 H #H Testing Date: 24 Sep. 2024~26 Sep. 2024
5645 3 Conclusion: #H% Pass

i ffill Written bys ##% Audited by:

R P68 Sample descriptions:

ZHL AT Consigner:
T ERRIREA R E ACF 42 /1!
NINGBO BRS AUTO PARTS CO., LTD.
HA%/ A5 Size/Model 13 X4 {iE Offset (mm) 30
BzZh¥-4% (mm) - BE B (kg) -
Dynamic radius Rated load
R I iR LSO
P.C.D. (mm) 100 Number of bolt holes *
Bick oy N P2 @LPE S FRER (kg) -
Wheel surface state Painted Weight of wheel 3
S FEIR ShILER B, ARKIEH B ok .
Appearance description | Good appearance, no visible defects.

[ " :
A l

| 4T ey



RS Y . CWIC2024-09-58

_.l'ﬁﬁ"ﬁi% Fatlgue test

1. B Purpose: A FEMELRIE Authenticate for reliability
2. WIOHRE Standard: ECE R124-00 2011 4F 3 A X THtAERA & RHEF FRO% e
ECE R124-00 MAR/2011Uniform provisions concerning the approval of wheels for passenger

cars and their trailers
3. BRI B Number of testing samples: 2 {4 Pieces
4. RIB & Testing equipment: CFT-03 % #hi 9% 37 146 Wl Cornering fatigue testing machine

(A5 S B h Z#E P47 3R4E Parameters provided by consigner)

RFT-02 2 [/ 9% 77 ik 3 AL Radial fatigue testing machine
5. 453 Test details:
- g 1 g0 L H
A %4+ Specification hﬁﬁ%j& ol Z5 1 Results Conclusi
Item Test requirements Accept No. ot
) 5% B 230,000 ¥ G AT ML 2
%%ﬁ Load: ?j‘{ ‘ﬁaﬁiﬁg 0.88%, )‘kﬂ
e IR RIS R 10%
f‘i % Revolutions: Achieve 230,000 revoluions |
0,000 with no cracks when sustain | T
3% Rotate speed: | &) FHRAEMTHALE AT WA 57 the test load. The load arm | Pass
1,286r/min _%"b No visible cracks come shaft deflection is 0.88% not
nto being in any section; ed the initial deflecti t
e b) B 9 L S B A R exﬁt of ?olancll a ;catiosnba
iR | Nuttorque: TISNM | 1y gy & g (R 10% L & .
%ﬁ% Load arm shaft deflection shall 2024-650-01 ¥
Comering not exceeds the initial
fatigue deflection at point of load =2 % 20,000 T AT WLALL,
test g%ﬁ Load: application b-}" 10%; 1 ‘[ﬁ%i% 5-1.49%“ *Eﬁ*ﬂ
2,028N.m o) WREHHFERRTGRAT il o
£ Revohitions: 30% The loss of nut torque uﬁfﬁ@iﬂ"j 1076 )
EVOIULIONS: | chall not exceeding 30% of the Achieve20,000 revolutions
20,000 initial torque. withno cracks when sustain | &
H:1# Rotate speed: the test load. The load arm Pass
1,408r/min shaft deflection is -1.49% not
YR exceed the initial deflection at
Nut torque: 115N-m point of load application by
10%
?Rﬁ]’u Load:
9,810N
H 2 Mileage: a) FRAEFIA AR WP . -
2% | 1000km L No visible cracks come FERRIREAT T 52 A% 1000km
%ﬁtgﬁ - H4 Tire: into being in any section; 76 Al LA £
Radial | /5/80R13 b)Y R AT EERMGE | 2024-650-02 | Achieve 1000km with no e
fatigue 754 [ /7 Inflation FF %41 Achieve required cracks when sustain the test )
test revolutions when sustain the load
pressure: 450kPa | |pad.
SR B &
Nut torque: 115N m - Y

Zil Written by;ﬁ/\_,vv) H 4% Audited by: ; E
i~

G R TEN. -
:?.ll L; 4:1 l—___.:'.
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B 18: 27 Sep. 2024
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B B 5T A

Cornering fatigue test

B 435 Accept No. 2024-650-01 A% /AL S Size/Model 13X4
: a R

TR # TR Test load 1,352N.m Required revolutions 230,000
WG W% AR

Initial deflection 1.13 mm Final deflection .14 mm

e 45 R Results

FERK 230,000 B E A WRL, (mEEHEE 0.88%, AHILYIGMRERERN 10%
Achieve 230,000 revolutions with no cracks when sustain the test load. The load arm
shaft deflection is 0.88% not exceed the initial deflection at point of load application by

10%

R R

Final nut torque

HAF 112N-m
All more than 112 N-m

B Fr Picturel

P H Picture2

Hem Fa4m




e RERE: CWIC2024-09-58

B B 5T A

Cornering fatigue test

Ff L% 5 Accept No. 2024-650-01 A%/ RS Size/Model 13X4
PRAE #4ar Test load 2,028N.m Required revolutions 20,000
WItE R & W% 158
Initial deflection 2.0 mm Final deflection i

Y645 SR Results

SEAK 20,000 AT MREL, WEBIHEE-1.49%, REIWRWBERELN 10%
Achieve20,000 revolutions with no cracks when sustain the test load. The load arm
shaft deflection is -1.49% not exceed the initial deflection at point of load application by

10%

BRI

Final nut torque

BWAF 113N.m
All more than 113 N.m

B Picturel

& A Picture2

6 F5
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BB R

Radial fatigue test

FEf %5 Accept No. 2024-650-02 A%/ 5 Size/Model 13X4
e #L f7 Test load 9,810N EE Mileage 1000km
TS ES
-{A -

{# F$: B Tire 145/80R 13 flafion presae 450kPa

BiamASE AR B HATF 111 N.m
Final tire pressure 450kPa Final nut torque All more than 111 N-m

——— FER M E AT T 52 A% 1000km ¢ AT WLRLL
WER Results Achieve 1000km with no cracks when sustain the test load

B4 A Picturel

E H Picture2

Hem Foel




